9035KB
View all tools | Search for part usage across all tools: 
No. Part no. Name
1 911163-6 *PAN HD SCREW 4X35 W/CP 10PK
2 953106-2 *RIVET 0-5 10PK
3 815014-4 'NAME PLATE 9035KB
4 156362-5 MOTOR HOUSING 9035KB
5 191628-6 CARBON BRUSH CB-65
6 643550-8 BRUSH HOLDER CAP CB-9-14-17/N1
7 911258-5 *PAN HDSCREW M5X35 W/CP 10PK
8 522277-2 FIELD ASS'Y 115V
8 528730-6 'FIELD 240V 9035KB
9 911265-8 PAN HEAD SCREW M5X40
10 411340-5 'BAFFLE PLATE 9035KB
11 253192-6 *THIN WASHER 14 6013B/6822 5PK
12 211031-6 BALL BEARING 608LLB(/608VV) 67
13 263002-9 RUBBER PIN 4 PC5000/UH5580/TD
14 681613-2 INSULATION WASHER 806 HR1800
15 512357-2 'ARMATURE 110V 9035KB
15 512360-3 ARMATURE 240V 9035KB
16 256074-1 'PIN 4 9035KB/6300-4
17 241810-8 FAN 62
18 411337-4 'SEPARATOR 9035KB
19 241617-2 'FAN 80 9035KB
20 154241-1 'COVER PLATE 9035KB
21 912211-4 *COUNTERSUNK SCREW M5X12 10PK
22 911106-8 *PAN HD SCREW M4X8 10PK
23 155190-5 'FRAME 9035KB
24 911106-8 *PAN HD SCREW M4X8 10PK
25 154241-1 'COVER PLATE 9035KB
26 263002-9 RUBBER PIN 4 PC5000/UH5580/TD
27 267715-4 *WAVE WASHER 20 9035KB/94 5PK
28 210042-8 BALL BEARING 629LLB BGA450
29 312831-8 'JOINT 9035KB
30 931102-0 *HEX FULL NUT M4 10PK
31 411338-2 HANDLE COVER
32 652191-9 SLIDE COVER 9035KB/9045/9045N
34 651656-8 SWITCH 9035KB/9045N
35 692021-2 POWER SUPPLY CORD 1.0-2-2.5
35 663926-3 POWER SUPPLY CORD 1.0-2-2.5
36 682502-4 CORD GUARD 8-85 3707/N1923B
37 687001-1 STRAIN RELIEF 4157KB/6820V
38 911133-5 *PAN HD SCREW M4X18 10PK
39 645209-3 NOISE SUPPRESSOR/CONDENSOR 645
40 685700-9 SPONGE SHEET
41 212011-5 NEEDLE BEARING 609 6906 9035
42 221617-8 'HELICAL GEAR 24 9035KB
43 263002-9 RUBBER PIN 4 PC5000/UH5580/TD
44 210042-8 BALL BEARING 629LLB BGA450
45 323640-0 'GEAR SHAFT 9035KB
46 256074-1 'PIN 4 9035KB/6300-4
47 256074-1 'PIN 4 9035KB/6300-4
48 312830-0 'BALANCE WEIGHT 9035KB
49 211268-5 BALL BEARING 1710 9035KB
50 421139-0 'RUBBER FOOT 9035 KB
51 155173-5 BASE 9035KB
52 911206-4 *PAN HD SCREW 5X10 W/SP 10PK